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Report No. : FG471902I
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OFDM_BPSK_Edge 1RB_Left_High CH
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samranis. FCC RF Test Report Report No. : FG471902I

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 128@0 see graph PASS

66 15 25 344500 1722.5 OFDM 128@0 see graph PASS

66 15 25 353500 1767.5 OFDM 1@132 see graph PASS

66 15 25 353500 1767.5 OFDM 1@132 see graph PASS

66 15 25 353500 1767.5 OFDM 128@0 see graph PASS

66 15 25 353500 1767.5 OFDM 128@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 240@0 see graph PASS

66 15 45 346500 1732.5 OFDM 240@0 see graph PASS
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somoncas. FCC RF Test Report Report No. : FG471902|

DFT-s-

66 15 45 351500 1757.5 OFDM 1@241 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 1@241 see graph PASS
QPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG471902I

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Start 1. Stop 1.720 GHz

480 Range Table

N66(25M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1
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Aiten. 4068

Stop 1.720 GHz
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Report No. : FG471902I

N66(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Measure Trase
Trace Type
Avmiliade

N66(25M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run
Gale: OF

Stop 1,780 GHz

N66(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

N66(25M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Stop 1.790 GHz
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N66(45M)_DFT-s- N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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N66(45M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Stop 1,780 GHz

Measure Trase
Trace Type
Avmiliade
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Atsn 4068 Trg: Frae Run
Gale: OF

Stop 1,780 GHz
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samranis. FCC RF Test Report Report No. : FG471902I

Software Version: 23.06.1602

FR1 n66(Ant2) (Other PA)

LTE Band: 30, LTE BW: 10M, LTE ARFCN: Low

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0041 PASS NV
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0069 PASS LV
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0046 PASS HV
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0027 PASS -30°C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0054 PASS 20°C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0035 PASS -10°C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0070 PASS 0C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0064 PASS 10C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0041 PASS 20C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0031 PASS 30C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0027 PASS 40C
QPSK
DFT-s-

66 15 20 349000 17450 OFDM 100@0 0.0040 PASS 50°C
QPSK
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samranis. FCC RF Test Report Report No. : FG471902I
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 4.49 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.55 13 PASS
QPSK
B30_N66(20M)_DFT-s-OFDM_PI|_2- B30_N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Tng.Froa Run e Aiten: 4068
#F Gan: Low

g Frea Run
#F Cain Low
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samranis. FCC RF Test Report Report No. : FG471902I

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘S;?M 25@0 4.4672 4.827
66 15 5 349000 1745.0 Cfé%';?ﬂ“" 25@0 4.4601 4.77
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4673 4.76
66 15 5 349000 1745.0 %Eéogml" 25@0 4.4719 4799
66 15 10 349000 1745.0 CF(SS;?M 52@0 9.2652 9.684
66 15 10 349000 1745.0 Cfé%';?ﬂ"" 52@0 9.2698 9.686
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2736 9.692
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2591 9.721
66 15 15 349000 1745.0 CF(SS;?M 79@0 14.105 14.69
66 15 15 349000 1745.0 Cfé%';?ﬂ"" 79@0 14.093 14.77
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.1 14.67
66 15 15 349000 1745.0 %Eéogm" 79@0 14.007 14.68
66 15 20 349000 1745.0 CF(’?'SEEM 106@0 18.901 19.61
66 15 20 349000 1745.0 Cfé%FAE,:AM 106@0 18.865 19.7
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.804 19.63
66 15 20 349000 1745.0 %Eéogm" 106@0 18.877 19.67
66 15 25 349000 1745.0 CF(’?'SEEM 133@0 23.756 24.63
66 15 25 349000 1745.0 CE%ZRAM 133@0 23.729 24.62
66 15 25 349000 1745.0 C;%'Z%M 133@0 23.719 24.67
66 15 25 349000 1745.0 %Eéogm" 133@0 23.728 24.7
66 15 30 349000 1745.0 CFSS;EM 160@0 28.589 29.53
66 15 30 349000 1745.0 CE%ZRAM 160@0 28.552 29.56
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samranis. FCC RF Test Report Report No. : FG471902I

66 15 30 349000 1745.0 C&%’Z?MM 160@0 28.555 29.66
66 15 30 349000 1745.0 %géogml" 160@0 28.526 29.64
66 15 35 349000 1745.0 CF(’D‘S;?M 188@0 33.558 34.82
66 15 35 349000 1745.0 Cfé%';?w"" 188@0 33.496 34.66
66 15 35 349000 1745.0 C&%’Z?MM 188@0 33.527 34.67
66 15 35 349000 1745.0 %géogml" 188@0 33.467 34.82
66 15 40 349000 1745.0 CF(SSQ?M 216@0 38.565 39.9
66 15 40 349000 1745.0 Cfé%';?ﬂ'\" 216@0 38.513 30.87
66 15 40 349000 1745.0 C&%’Z?AM 216@0 38.545 39.84
66 15 40 349000 1745.0 g';éogm" 216@0 38.533 39.97
66 15 45 349000 1745.0 CF(SS;?M 242@0 43.161 44.67
66 15 45 349000 1745.0 Cfé%';?ﬂ'\" 242@0 43.253 44.69
66 15 45 349000 1745.0 C&%’Z?AM 242@0 43.128 44.62
66 15 45 349000 1745.0 3223055&" 242@0 43.259 44.7
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.745000 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B30_N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.745000 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B30_N66(5M)_CP-OFDM_16

QAM_Outer_Full_

Aiten. 4068

SVideo B 150,00 kHz'

Mid_CH

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

B30_N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 1.745000 GHz SVideo B 150,00 kHz'
#Res BWW 51,000 kHz

Ocaupied Bandwidth

Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

B30_N66(10M)_CP- B30_N66(10M) _CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

B30_N66(10M)_CP-OFDM_64 B30_N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

Span 20 WHz|

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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B30_N66(15M)_CP- B30_N66(15M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

B30_N66(15M)_CP-OFDM_64 B30_N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

Span 30 MHz|

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

B30_N66(20M)_CP- B30_N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

B30_N66(20M)_CP-OFDM_64 B30_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

Span 40 MHz|

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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B30_N66(25M)_CP- B30_N66(25M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B30_N66(25M)_CP-OFDM_64 B30_N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 40 &8

Scale/Div 10.0 B

Span 50 MHz|

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

B30_N66(30M)_CP- B30_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

B30_N66(30M)_CP-OFDM_64 B30_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 100100 - Ci

Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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B30_N66(35M)_CP- B30_N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMH, 0 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

B30_N66(35M)_CP-OFDM_64 B30_N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 Gz #¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)
P L

Total Paver
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 174500 GHz #Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

B30_N66(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

#Video BW 13000 MHz"

B30_N66(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 1.3000 MHz"
Sweep 1,00 ms (1001 pis)

Total Paver

B30_N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 8 Frae Run

Scale/Div 10.0 B

#Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902I

B30_N66(45M)_CP- B30_N66(45M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, 0 #Video BW 1.3000 MHz"
[#Res BW 470,00 kHz Sweep 1.00 ms (1001 pts)

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Paver

B30_N66(45M)_CP-OFDM_64 B30_N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, #Video BW 1.3000 MHz"
[#Res BW 470,00 kHz Sweep 1.00 ms (1001 pts)

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
66 15 5 342500 17125 OFDM 1@0 see graph
BPSK

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph ---

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 349000 1745.0 OFDM 1@0 see graph

66 15 5 349000 1745.0 OFDM 1@0 see graph PASS

66 15 5 349000 1745.0 OFDM 1@0 see graph

66 15 5 349000 1745.0 OFDM 1@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@0 see graph

66 15 5 355500 1777.5 OFDM 1@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@0 see graph ---

66 15 5 355500 1777.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph ---

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph ---

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 349000 1745.0 OFDM 1@0 see graph ---

66 15 25 349000 1745.0 OFDM 1@0 see graph PASS

66 15 25 349000 1745.0 OFDM 1@0 see graph ---

66 15 25 349000 1745.0 OFDM 1@0 see graph PASS
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66 15 25 353500 1767.5 OFDM 1@0 see graph ---

66 15 25 353500 1767.5 OFDM 1@0 see graph PASS

66 15 25 353500 1767.5 OFDM 1@0 see graph ---

66 15 25 353500 1767.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph ---

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 17325 OFDM 1@0 see graph

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph PASS

66 15 45 349000 1745.0 OFDM 1@0 see graph

66 15 45 349000 1745.0 OFDM 1@0 see graph PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph ---

66 15 45 351500 1757.5 OFDM 1@0 see graph PASS

66 15 45 351500 1757.5 OFDM 1@0 see graph ---

66 15 45 351500 1757.5 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz"

Function Width Function Vaiue

B30_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHz" Stop 17.800 GHz|

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B30_N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

B30_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ'

Stop 17.800 GHz
32.0 ms (4001

weep 32 01 pie))

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Halten: 408

Video BW 3.0 MHz"

Function Function Width Function Vaiue

B30_N66(25M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz" Stop 17.800 GHz|

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B30_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

g Hokd 1001
Trg Free Run

#en 408 0 g Type: Power (MSI
W

Video BW 3.0 MHZ'

Function Functian Width

B30_N66(25M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHZ'

Stop 17.800 GHz
32.0 ms (4001

weep 32 01 pie))

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(25M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHz"

Function Function Width Function Vaiue

B30_N66(25M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Video BW 3.0 MHz" Stop 17.800 GHz|

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B30_N66(25M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

B30_N66(25M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHZ'

Stop 17.800 GHz
32.0 ms (4001

weep 32 01 pie))

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX: +86-755-8637-9595
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(45M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz"

Function Function Width Function Vaiue

B30_N66(45M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Stop 17.600 GH|
‘Sweep 32.0 ms (80001 pts)

Function Function Width Function Vaiue

B30_N66(45M) DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

g Hokd 1001
Trg Free Run

#en 408 0 g Type: Power (MSI
W

Video BW 3.0 MHZ'

Function Functian Width

B30_N66(45M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ'

Stop 17.800 GHz
32.0 ms (4001

weep 32 01 pie))

Function Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG471902I

B30_N66(45M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

Poner [RMS)
00100
Run

Video BW 3.0 MHz"

Function Function Width

B30_N66(45M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Scale/Div 10 dB

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 1@0 see graph PASS

66 15 25 344500 1722.5 OFDM 128@0 see graph PASS

66 15 25 344500 1722.5 OFDM 128@0 see graph PASS

66 15 25 353500 1767.5 OFDM 1@132 see graph PASS

66 15 25 353500 1767.5 OFDM 1@132 see graph PASS

66 15 25 353500 1767.5 OFDM 128@0 see graph PASS

66 15 25 353500 1767.5 OFDM 128@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 1@0 see graph PASS

66 15 45 346500 1732.5 OFDM 240@0 see graph PASS

66 15 45 346500 1732.5 OFDM 240@0 see graph PASS
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DFT-s-

66 15 45 351500 1757.5 OFDM 1@241 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 1@241 see graph PASS
QPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
BPSK
DFT-s-

66 15 45 351500 1757.5 OFDM 240@0 see graph PASS
QPSK
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B30_N66(5M)_DFT-s- B30_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Stop 1.720 GHz

Measure Trase
Trace Type
Avmiliade

B30_N66(5M)_DFT-s- B30_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1.720 GHz
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B30_N66(5M)_DFT-s- B30_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068

Stop 1.790 GHz

Measure Trase
Trace Type
Ampliude

B30_N66(5M)_DFT-s- B30_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1.790 GHz
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